


FINAL REPORT

CERTIFICATE No.: 26900

TEST CERTIFICATE OF:

PRODUCED AT:

TESTED AT:

SAMPLE IDENTIFICATION:

DATE DESPATCHED:

PROPERTY REQUIREMENTS OF AS 3582.1 - Grade 1 RESULT

Fineness (AS 3583.1) ≥ 75 % 86 %

LOI (AS 3583.3) ≤ 4.0 % 2.7 %

Moisture (AS 3583.2) ≤ 0.5 % < 0.1 %

SiO2 (AS 2350.2) 69.4 %

Al2O3 (AS 2350.2) 24.3 %

Fe2O3 (AS 2350.2) 1.1 %

Chemical Composition (AS 2350.2) ≥ 70 % 95 %

Total Alkali (AS 2350.2) 0.4 %

Cl (AS 2350.2) ≤ 0.1 % 0.00 %

REMARKS

Sampling not carried out by laboratory.  Samples tested as received and results only relate to the item tested.
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